
Table 1. Suggested local anesthetic dosing. (Adopted from [Long 2022](#))

Local Anesthetic	Plain maximum dose	With epinephrine maximum dose
Bupivacaine/Levobupivacaine	2 mg/kg	
Lidocaine	5 mg/kg	7 mg/kg
Mepivacaine	5 mg/kg	7 mg/kg
Prilocaine	6 mg/kg	
Ropivacaine	3 mg/kg	

Important: Use ideal or lean body weight for dosing calculation